



Durasign Brand Solutions Pvt Ltd

Gat, No. 1570 ,Shelar Vasti , Chikhali -Dehu Road , Pune - 411062

Web : www.durasign.in

Color Difference Verification Report

Test Details

Part Name	Bitwise logo	
Customer Name	Loomwork Pvt Ltd	
Part Type	Master Sample/Standard	Sample
Condition	D/8,φ8mm, SCI, UV, Off	D/8,φ8mm, SCI, UV, Off
Date & Time	21-10-21 10:11	21-10-21 10:11
LAB Value, DL Value	Reflectance Value Vs Wavelength Graph	Chromaticity Graph

Color Indexes & Color Differences

		L*	a*	b*	ΔE^*_{ab}	Tolerance ΔE^*_{ab}	Color Offset	Test Result
		Standard	Sample	Color Diff.				
D65/10°		L*	a*	b*	2.6	3.000	Pass
	Standard	24.7	2.14	1.41				
	Sample	22.11	2.02	1.6				
A/2°		ΔL^*	Δa^*	Δb^*	2.9	3.000	Pass
	Standard	25.02	4.10	1.47				
	Sample	22.7	2.52	1.8				
F2/2°		ΔL^*	Δa^*	Δb^*	2.44	3.000	Pass
	Standard	24.63	2.49	1.42				
	Sample	22.36	1.82	2.02				

Actual Sample		Color Difference (Standard & Sample)		Pass
---------------	--	--------------------------------------	--	------

Tested By: (Quality Engg.)		Approved By: (Quality Manager)	
-------------------------------	--	-----------------------------------	--